ssamanas. FCC RADIO TEST REPORT Report No. : FR330612C

Plot on Channel 6705MHz Plot on Channel 6785MHz
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RefLevel 20,00 B Offset 16,6008 Mode FFT RefLevel 20,00 B Offset 16,6008 Mode FFT

1 Spactrum Emission Mask T 1 Spectrum Emission Mask
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0 dBer - - 0 dBer

40 dbon — —t —t — 40 dbon — r
£M AIMIT_002_REL Q. £ T_002_REL 0. |

(€ 8.705 GHx 1001 ps_ 32.83 Miia/ o0 326.32 MHz | [CF8.785 Gix 1001 ps_ 33.5 MH/ a0 335,04 Mz
2 Result Summary 2 Result Summary
Block A Center 6.71GHz Peak Power 1222 dBm REW 1.000 MHz. Block A Center 6.79GHz Peak Power -10.99 dBm REW 1.000 MHz.
None| None|
164150 Mz 123120 WHz 1,000 MHz 6.55775 GHz -59.80 dBm 167,520 Mz 125,640 Mz 1.000 MHz 6.64378 GHz -59.20 dBm -48.21 dB
123120 Mz 52080 Mtz 1.000 Mz 6.58201 GHz -60.93 dBm 125,640 MHz 53,760 Mtz 1.000 Mz 6.65953 GHz -60.41 dBm 4842 d8
52080 MHz 42040 MHz 1,000 Mz 6.66280 GHz -50.91 dBm 83760 MHz 42,830 Wiz 1,000 MHz 6.701 74 GHz -60.11 dBm 491248
42040 MHz 41040 Mtz 1.000 Mz 6.66313 GHz -49.26 dBm 42880 MH: 41880 Mtz 1.000 Mz 6.74237 GHz -51.48 dBm 4048 dB
41080 MHz 42,040 Wz 1,000 MHz 6.74687 GHz -49.71 dBm 41,380 MHz 42880 Wz 1,000 MHz 6.82763 GHz -52.04 dBm 41.05 dB
42080 MHz 82080 M 1.000 Mz 6.74720 GHz -51.14 dBm 42350 MHz 3760 Mz 1.000 MHz 6.86850 GHz -59.45 dBm -48.45 dB
52080 MHz 125,120 WHz 1,000 MHz 6.82756 GHz -53.83 dBim ! 53760 MHz 175,640 WH: 1,000 MHz 6.90980 GHz 53,05 dBim 4806 dB
123.120 MHz 164.160 MHz 1.000 MHz 6.868 00 GHz -58.03 dBm -45.80 dB 125,640 MHz 167.520 MHz 1.000 MHz 6.94431 GHz -57.39 dBm -46.40 dB
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Plot on Channel 6865MHz Plot on Channel 6945MHz
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RefLevel 20,00 B Offset 16,6008 Mode FFT RefLevel 20,00 B Offset 16,6008 Mode FFT
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|CF 6865 Gt 1001 ps_ 33.41 Mia/ o0 334,08 Miz | - [CF 6945 Gix 1001 ps_ 32.93 Miia/ a0 329.28 MHz
2 Result Summary 2 Result Summary
Block A Center 6.87GHz Peak Power -10.91 dBm REW 1.000 MHz. Block A Center 6.95GHz Peak Power -11.99 dBm. REW 1.000 MHz.
None| None|
161040 Mz 125,280 W 1,000 MHz 6.73755 GHz -58.93 dBm 48.02dB 1680 MHz 123,480 Mz 1.000 MHz 6.82004 GHz -58.54 dBm £56dB
125,280 MHz 53520 Mtz 1.000 Mz 6.73983 GHz -60.32 dBm 4941 dB 123,450 MHz 52370 Mtz 1.000 Mz -53.91 dBm -7.33 dB
$3.520 MHz 42760 MHz 1.000 MHz 6.781 65 GHz -60.09 dBm -48.19 dB 82320 MHz 42,160 MHz 1.000 MHz -51.11 dBm -19.13 dB
42,760 MHz 41,760 Mtz 1.000 Mz 6.82249 GHz 51.98 dBm 41078 42160 MH: 41160 Mt 1.000 Mz -49.97 dBm
41760 MHz 42.760 Wz 1,000 MHz 6.90751 GHz 50.25 dBm -3 1,160 MHz 42160 Wz 1,000 MHz 50.50 dBm
42760 MHz 83520 M 1.000 Mz 6.34802 GHz 58.71 dBm 4781 dB 42,160 MHz 2320 M 1.000 Mz -49.43 dBm
53520 MHz 175,280 WHz 1,000 MHz 699011 GHz 58.56 dBm A756d8 52320 MHz 125,480 WHz 1,000 MHz 60.40 dBm
125280 MHz 167.040 MHz 1.000 MHz 6.992 79 GHz -57.27 dBm -46.37 dB 123,480 MHz 164.640 MHz 1.000 MHz -58.82 dBm -46.83 dB
aoned aoned
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Plot on Channel 7025MHz
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RefLevel 20,00 B Offset 16,6008 Mode FFT

1 Spactrum Emission Mask
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 REL D) |

(CF7.025 GHr 1001 pts 33.22 ML/ an 332,16 MHz
2 Result Summary
Block & Center 7.03 GHz Peak Power 11,67 dBm. REW 1.000 MHz
el
-166.080 MHz 124560 MHz 1.000 MHz 6.88964 GHz -57.72 dBm -46.04 dB
124 560 MHz £3.040 MHz 1.000 MHz 6.90061 GHz 5417 dBm -47.49 dB
83,040 MHz 42520 MHz 1.000 Mz 6.94213 GHz -58.86 dBm 47.18dB
42520 MHz -41.520 MHz 1.000 MHz 6.98265 GHz -50.80 dBm -39.13 dB
#1520 MHz 42520 MHz 1.000 MHz 1.06735 GHz -51.48 dBm -39.81 dB
42500 MHz 83,040 MHz 1.000 MKz 7.10754 GHz -60.09 dBm -48.42 dB
£3.040 MHz 124560 MHz 1.000 MHz 7.14939 GHz2 -54.85 dBm 4818 dB
124.560 MHz 166,080 MHz 1.000 Mz 7.18494 GHz -58.30 dBm -46.63 dB
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Plot on Channel 6025MHz
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Plot on Channel 6185MHz

MultiView Spectrum
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Ref Level 20,00 dBm  Offset 16.50 0B Mode FFT Ref Level 20,00 dBm  Offset 16.90 0B Mode FFT
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Plot on Channel 6345MHz

TN TS 56.43 i/ Span 664,32 Mz | |CF 6.185 Gz EELETTS 5,86 i/ Span 658,56 Mz
2 Result Summary 2 Result Summary
ub Block A Center G.03GHE Peak Power 11,05 46m. 0 Pesk Power -1L38 46m.
332,160 MHz 249,120 MHz 2000 MHz .| z L7 di 3 3 329.280 MHz -246.960 MHz 2000 MHz .S iz
249120 MHz 166,080 MHz 2000 WiHz 5.77663 GHz -53.14 dBm 4809 dB -816dB 246960 MHz 164640 MHz 21000 Wiz 593829 GHz -57.83 dBm
16080 Mz -84.040 Mtz 2000 MHz 5.94071 GH; 50.82 dBm -33.76 di 1876 di 164,640 Mz 83320 Mtz 2000 MHz 6.10143 GHz -48.53 dBm
84040 MHz 3.040 WH: 2000 MHz 5.34121 GHz 51.06 dBm 40.01 dB -20.01 dB 83320 MHz 82320 MH: 2000 MHz 6.10193 GHz -48.79 dBm
53,040 MHz 1,040 M 2000 MHe 610879 GHz 83 d -39.76 di -19.75 di 52320 MHz 3320 MH: 2000 MHz 6.26807 GHz -49.56 dBm
54040 MHz 165,080 Wz 2000 Mikz 6.19083 GHz 57.59 dBm 4650 dB 18548 53320 MHz 164,620 WHz 2000 Mikz 6.26857 GHz -48.08 dBm
T66.060 MHz 245,120 Mtz 2,000 MHz 6.27387 GHz 57.70 dBm 3665 dB .65 dl 164,640 MHz 246.560 Mz 2,000 MHz 43171 GHz 56.92 dBm
249,120 MHz 332,160 Mz 2,000 MHz 633040 GHz 5612 dBm -45.07 a8 5,07 dB 246.950 MHz 320,280 MHz 2,000 MHz 651102 GHz 55.17 dBm
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Plot on Channel 6505MHz

MultiView Spectrum
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Ref Level 20,00 dBm  Offset 17.50 0B Mode FFT Ref Level 20,00 dBm  Offset 16.50 0B Mode FFT
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6.05 MHa/

2 Result Summary
A Center 6.34 Gz

Peak Power 11,50 dbm.

(F6.505 GHz
2 Result Summary
A

A pis 65.66 MHa/ Span 656.64 MHz

Peak Power -12.61 dbm.

330.240 Mz 247,680 Mt 2,000 Mbz iz 48 di X X 328.320 MHz 246,240 Wiz 200 Mz iz E
247680 MHz 165,120 Mz 2000 MHz 6.09757 GHz -56.95 dBm -45.45d8 5.45d8 246240 MHz 164,160 MHz 2000 Mz 625901 GHz -57.84 dBm
165.120 Mz 83560 Mtz 2000 MHz 6.26119 GHz -47.92 dBm -36.42 di 16.42 di 164.160 Mz 83,080 Mtz 2000 MHz 6.42167 GHz -28.63 dBm
83560 MHz 82560 MH: 2000 MHz 6.26169 GHz -48.31 dBm 3691 dB -16.91 dB 83080 MHz 32,080 MH: 2000 MHz 642217 GHz -48.70 dBm
52560 MHz 83,560 M 2000 MHe 6.42831 GHz -49.08 dBm -37.58 di 1758 di 82080 MHz 33080 M 2000 MHz 6.58783 GHz -49.80 dBm
53560 MHz 165,120 WHz 2000 Mikz 6.50937 GHz 55.43 dBm 433248 153978 53,080 MHz 164,160 WHz 2000 Mikz 66891 GHx -57.63 dBm
T65.120 MHz 247 680 Mtz 2,000 MHz 659243 GHz 57.29 dBm 79 dB 579dl T64.160 MHz 246,280 Mz 2,000 MHz 6.75099 GHz -57.92 dBm
247,680 MHz 330,240 Mz 2,000 MHz 6.65898 GHz 55.88 dBm 443748 43748 246260 WHz 328320 MHz 2,000 MHz 681555 GHz -56.06 dBm
avored & Ao
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Ref Level 20,00 dBm  Offset 16.90 0B Mode FFT Ref Level 20,00 dBm  Offset 17.00 08 Mode FFT
_.m Chea Rs Uit Chez Rs
1048k 10 4BE2%
o o
f f T
30 dBm: T 30 dBm: Ao [
| |
] I
LD | | L. |
(6665 6 a8 pn 56,43 WA/ Spon 66431 Az | |CF 6835 GHx 31 pis 56.05 M/ Span 660,48 Az
2 Result Summary 2 Result Summary
ub Block A Canter 6.67GRz Peak Power 1171 d6m. 0 Pesk Power 1117 d6m.

332,160 MHz 249,120 MHz 2.000 MHz 2 .68 di .. .. 247 630 MHz 2.000 MHz 2 .10 di
-249.120 MHz 166,080 MHz 2000 MHz 6.41613 GHz -56.80 dBm -45.08 dB -5.08dB -247.680 MHz -165.120 MHz 2.000 MHz 6.57807 GHz -57.88 dBm
-166.080 MHz 84,040 MHz 2000 MHz 6.58071 GHz -49.37 dBm -37.66 dl <1766 dl 165.120 MHz 83.560 MHz 2000 MHz 6.74119 GHz -46.80 dBm
B4.040 MHz 83.080 MHz 2.000 MHz 6.58121 GHz -49.89 dBm -38.18 dB F1878 dB 81560 MHz 82.560 MHz 2.000 MHz 6.74169 GHz -48.97 dBm
B3040 MHz 84040 MHz 2000 MHz 6.74879 GHz 50.73 dBm -39.02 dl -19.02 di 82560 MHz 83.560 MHz 2000 MHz 6.90831 GHz -43.10 dBm
B4.04D MHz 166.080 MHz 2.000 MHz 83083 GHz 56.52 dBm 44,80 dB <16.80 dB £3.560 MHz 165.120 MHz 2.000 MHz 6.98987 GHz -55.04 dBm
166,080 MHZ 245,120 MHz 2.000 MHz 691387 GHz 56.14 dBm 444348 .43 di 165,120 MHz 247.680 MHz 2.000 MHz 707243 GHz 5713 dBm
249.120 MHz 332.160 MHz 2.000 MHz. 6.971 90 GHz 54.48 dBm -42.76 dB -2.76 dB 247,680 MHz 330.240 MHz 2000 MHz 7.13097 GHz -55.33 dBm
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Plot on Channel 6985MHz

RefLevel 20,00dBm  Offset 172008 Mode FFT

30 dBm | I
" t
£ 40T 002 REL 0 / \
GesssoH g .24 War Span 562.4 WHz

Peak Power -11.12 dbm.

331.200 MHz 248,400 Mtz 2.000 Mz iz -55.99 dBm . .
248400 MHz 165,600 MHz 2000 Mz 673685 GHz -57.14 dBm -46.02 dB 6.02dB
-165.600 MHz 83,800 MHz 2000 MHz 6.90095 GHz -47.70 dBm -36.58 dB <1658 dB

83800 MHz 82800 MHz 2.000 MHz 6.90745 GHz -47.81 dBm -36.69 dB <1669 dB
82300 MHz 83,800 MHz 21000 MKz 7.06855 GHz -49.02 dBm -37.90dB 17.90dB
£3.500 MHz 165 600 MHz 2.000 MHz 7.06805 GHz -47.99 dBm -36.86 dB <16.86 dB

165.600 MHz 245,400 MHz 2.000 MHz 123315GH: 56.04 dBm 4491 dB 491d8
248400 MHz 331.200 Mz 2,000 MHz 7.24871 GHz -54.58 dBm -43.45 dB 34548
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR330612C

MIMO <Ant. 5+6+7+8(8)>

EUT Mode : 802.11ax HE20

Plot on Channel 5955MHz

RefLevel 20,00dBm  Offset 1610 dB.

Mode FFT

Plot on Channel 6195MHz

RefLevel 20,00dBm  Offset 16.40 B

Mode FFT
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|CF 5.955 GHz 1001 pts 8.38 MHz/_ Span 83.76 MHz | | CF 6.195 GHz 1001 pts 8.57 MHz/_ Span 85.68 MHz
2 Result Summary 2 Result Summary
Sab Blok A [ Pk Pawer 133028 REW 300,000 Sab Blok A Corver 620GHE Pk Pawer 133028 REW 300,000
None] None]
-41.880 MHz -31.410 MHz 300000 kHz 551425 GHz -64.60 dBm -11.30 d8 42840 MHz -32.130 MHz 300000 kHz 6.16214 GHz -64.05 dBm
-31.410 MHz 20940 MHz 300,000 kHz 5.92363 GHz -66.65 dB -13.35d8 32130 MHz 21.420 MHz 300,000 kHz 6.16291 GHz -65.84 dBm
20580 MHz 11,470 MHz 300.000 kHz 5.943 49 GHz -51.22 dBm -17.92 dB 21420 MHz 11.710 MHz 300.000 kHz 6.183 25 GHz -52.88 dBm
11470 MHz 10,470 MHz 300.000 kHz 58 GHz -50.27 dBm -16.97 dB SIL.710 MHz 10710 MHz 300000 kHz 34 GHz 5274 dBm
10.470 MHz 11470 MHz 300,000 kHz 5.96642 GHz -50.77 dBm -17.47 d8 10.710 MHz 11710 MHz 300,000 kHz .206 66 GHz -51.61 dBm
11.470 Mz 20.930 MHz 300.000 kHz 5.96651 GHz -51.19dBm -17.89 dl 11.710 Mz 21,420 MHz 300.000 kHz 6.20675 GHz -52.50 dBm
20540 Wz 51410 Mz 300,000 itz 538637 GHz 5645 dBm -13.16 8 21420 MHz 52130 MHz 300000 kHz 622703 GHz 5.8 dBm
31410 MHz 41,880 MHz 300,000 kHz 5.992 40 GHz -64.42 dBm -51.11 48 -11.11 48 32130 MHz 42 330 MHz 300.000 kHz 6.23017 GHz. -63.96 dBm
ot N SRS
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RefLevel 20,00dBm  Offset 16.20 B

Mode FFT

RefLevel 20,00dBm  Offset 16.70 B

Mode FFT
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|CF 6.415 GHz 1001 pts 8.35 MHz/_ Span 83.52 MHz | | CF 6.435 GHz 1001 pts 8.28 MHz/_ Span B2 8 MHz
2 Result Summary 2 Result Summary
Sub Block A Center BAZGHE Peak Power 1433 dBm REW 300,000 ki Sub Block A Center 843 GHE Peak Power 14,40 dBm REW 300,000 ki
None, None,
41,760 MHz 31320 MHz 300,000 kHz 638347 GHz 3.6 dBm 4913 d8 2.13d8 41,100 MHz 31,050 MHz 300,000 kHz 639902 GHz 6335 dBm -48.95 dB -5.95d8
31320 MHe -20.880 MH: 300.000 kHz 638372 GHz 5.60 diim 51.07 di -11.07 dB 31050 MHe 20,900 MHz 300.000 kHz 640399 GHz 6518 dim -50.78 di -10.78 dB
20,830 Mz 11380 MHz 300.000 kite 640352 GHz -51.97 dBim 7.4 di -17.44 B 20.700 Mz 11350 MHz 300.000 kite 642361 GHz -51.43 diim -37.03 a8 -17.03 dB
11440 Mtz 10.440 MHz 300,000 kHz 40361 GHz 5162 d8m 3708 d8 -17.08 d8 ~11.350 Mz 10350 MHz 300,000 kiz 642365 GHz E dBm -36.64 di 1664 dB
10440 Mz 11490 MHz 300.000 ke 642639 GHz -51.58 d&m 37.01 4B -17.01 8 10350 Mz 11350 MHz 300,000 kHz 644631 GHz 5121 dBm 3681 1681 d
11430 Mz 20880 MHz 300.000 itz 642648 GHz -5252 dBm 37.98 dB -17.98 dB 1350 Mz 20700 Mz 300.000 itz 44639 GHz -51.83 dBm 37.43d8 -17.43 8
20830 WHz 31320 MHz 300,000 kHz 46 28 GHz 550 dBm -51.06d8 -11.06 dB 20.700 MHz 31,050 MHz 300,000 kHz 646601 GHz 93 dBm 53 di -1053d
31.320 MHe 41760 MH: 300.000 kHz 645354 GHz 63.97 diim -49.44 A8 -9.44 8 31.050 MHe 41.400 MH: 300.000 kHz 646733 GHz 6324 diim -48.84 di 8818
[ o
12:56:07 AM  04/26/2023 01:01:17 AM 04/26/2023
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RefLevel 20,00dBm  Offset 1610 dB.
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60 dm . . 60 dlim— — - i —
70 dBm- — 70 dBm- B -
|CF 6.475 GHz 1001 pts 8.52 MHz/_ Span B5.2 MHz | |CF 6.515 GHz 1001 pts 5 MHz/ Span 83.96 MHz
2 Result Summary 2 Result Summary
Sub Block A Center BATGHE Peak Power 1452 dBm REW 300,000 ki Sub Block A Center 831GH: Peak Power 1413 d8m REW 300,000 ki
None, None,
42600 MHz 31950 MHz 300,000 kHz 6413295 GHz +3.82 dBm 48,90 d3 590 d8 52480 Wiz 31,850 MHz 300000 kz 67775 GHz 6316 dBm -49.03 di -9.03d8
31950 MHe 21300 MH: 300.000 kHz 644318 GHz 65.72 dim 50.60 di -10.90 dB 31860 MHe 21240 MH: 300.000 kHz 648318 GHz 5.20 dBm 51.07 di -11.07 dB
21300 Mz 11650 MiHz 300.000 kite 646331 GHz -53.25 dBim .32 d -18.32dB 2120 Mz 11620 MHz 300.000 kite 6.50334 GHz -51.79 dBim 17.65 di -17.65 dB
11650 Mtz 10,650 Mz 300,000 kHz 40 GHz -5230 d8m 373848 1738 d8 -11.620 Mz 10620 Mz 300,000 kiz 650343 GHz 5138 dBm 372548 1725 dl
10,650 Mz 11650 MHz 300.000 ke 648660 GHz -52.79 d&m 3787 a8 1787 d8 10,620 Mz 11620 MHz 300.000 ke 652657 GHz -5227 d&m 14 a8 -1814 d8
11,650 Mz 21300 Mz 300.000 itz 48669 GHz -53.28 dBm 38.36 dB -18.36 dB 11620 Mz 21230 Mz 300.000 itz 652666 GHz -52.81 dBm .68 d -18.68 df
21,300 WHz 31950 MHz 300,000 kHz 650674 GHz 537 dBm 50.45 di -10.64 dB 21240 Wiz 51850 MHz 300000 kHz 650682 GHz 57.01 dBm 52.87dB 12878
31950 MHe 42600 MH: 300.000 kHz 650733 GHz -65.83 diim 50.91 di -10.91d8 31,860 MHz 42,480 MH: 300.000 kHz 655310 GHz -65.25 diim -51.11d8 -11.11d8
01:05:31 AM 04/26/2023 01:08:00 AM 04/26/2023
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Plot on Channel 6535MHz Plot on Channel 6695MHz

MultiView =  Spectrum ItiView ®  Spectrum
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RefLevel 20,00dBm  Offset 16.30 B Mode FFT RefLevel 20,00dBm  Offset 16.20 B Mode FFT
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e ", S e
60 dbim - ~ 60 dBim —
N Y N B ) s - S R -
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|CF 6.535 GHz 1001 pts 8.47 MHz/_ Span 84.72 MHz |  |CF 6.695 GHz 1001 pts 8.38 MHz/_ Span 83.76 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 838 GH: Peak Power 14,07 dBm REW 300,000 ki Sub Block A Center B70GHE Peak Power 15,08 dBm REW 300,000 ki
None, None,
42,360 MHz 1170 MHz 300,000 kHz 649760 GHz 3.64 dBm 41880 MHz 31410 MHz 300,000 kHz 665500 GHz -64.62 dBm 4954 d8
31770 MHe 21.180 MH: 300.000 kHz 650353 GHz -66.97 diim 1410 MHe -20.990 MH: 300.000 kHz 6.66380 GHz 6627 dim -51.19d8
21180 Mz 11550 MiHz 300.000 kite 652337 GHz -52.34 dBim 20,540 Mz 11470 Whz 300.000 kite 666349 GHz -52.39 dBim 373248
11590 Mz 10590 MHz 300,000 kitz 652386 GHz 51,64 dBm 11470 iz 10.470 MHz 300,000 kitz 668358 GHz 5154 dBm 3687 dB
10590 Mz 11590 MHz 300.000 ke 658654 GHz -51.88 d&m 10470 Mz 11470 MHz 300.000 ke 670682 GHz -52.45 dBm 37.37d8
11530 Mz 21.180 Mz 300.000 itz 654663 GHz -52.67 dBm -3859d8 1470 Mz 20330 Mz 300.000 itz 670651 GHz -52.88 dBm -37.80d8
21180 MHe 31770 MHz 300,000 kHz 656673 GHz 59 dBm 528248 20550 MHz 31410 MHz 300,000 kHz 672637 GHz -66.24 dBm 51.17d8
31770 MHe 42 360 MH: 300.000 kHz 656893 GHz -65.25 diim -51.18d8 31410 MHe 41880 MH: 300.000 kHz 673608 GHz -64.45 diim -49.37 dB
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Plot on Channel 6855MHz Plot on Channel 6875MHz

ItiView ®  Spectrum
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RefLevel 20,00dBm  Offset 1610 dB. Mode FFT RefLevel 20,00dBm  Offset 1660 B Mode FFT
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70 dBm- SRR — 70 dBm-
|CF 6.855 GHz 1001 pts 8.35 MHz/_ Span 83.52 MHz | |CF 6.875 GHz 1001 pts 4 MHz/ Span B4.0 MHz
2 Result Summary 2 Result Summary
Sub Block A Center BE8GHE Peak Power -13.78d8m REW 300,000 ki Sub Block A Center BEBGHE Peak Power 14,03 dBm REW 300,000 ki
None, None,
41,760 MHz 31320 MHz 300,000 kHz 651854 Gz 398 dBm -50.22 dB -10.22d8 42,000 MHz 31,500 MHz 300,000 kHz 683901 GHz -63.27 dBm 49,
31320 MHe -20.880 MH: 300.000 kHz 6.82372 GHz 6582 diim -52.05 di 31500 MHz 21.000 MH: 300.000 kHz 6.84354 GHz 64,97 dim 50.
20,830 Mz 11380 MHz 300.000 kite 6.84352 GHz -50.56 dBim -36.80 dB 21.000 Mz 11500 Mihz 300.000 kite 686336 GHz -51.47 dBim
11440 iz ~10.440 MHz 300,000 kHz B84361 GHz ~49.85 dBm 11,500 Mz 10500 MHz 300,000 kitz 6.86355 GHz 51.07 dBm 3
10440 Mz 11490 MHz 300.000 ke 6.86639 GHz ~50.56 d&m E 10500 Mz 11500 MHz 300.000 ke 688645 GHz 5115 dBm 3
11430 Mz 20880 MHz 300.000 itz 6.86648 GHz -51.15 dBm -37.39.d8 11500 Mz 21.000 Mz 300.000 itz 6.88654 GHz -51.81 dBm -37.78d8
20880 MHz 31320 MHz 300,000 kHz 6.88628 GHz -65.23 dBm -51.47d8 21.000 MHz 31,500 MHz 300,000 kHz 6.90646 GHz -64.52 dBm -50.49 d
31.320 MHe 41760 MH: 300.000 kHz 6.89238 GHz 6316 dBm -49.39 dB 31500 MHe 42000 MH: 300.000 kHz 691217 GHz 6255 diim 4852 dd
[E—— Abaned
01:22:59 AM 04/26/2023 01:26:33 AM 04/26/2023

Plot on Channel 6895MHz Plot on Channel 6995MHz
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Reflevel 20,00dBm  Offset 165008 Mode FFT Reflevel 20,00dBm  Offset 162008 Mode FFT
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|CF 6.895 GHz 1001 pis 5.3 MHz/ Span 83,04 MHz |  |CF 6.995 GHz 1001 pis 833 MHa/ Span §3.28 MHz
2 Result Summary 2 Result Summary
Peak Power 13,68 dbm.

Peak Power 19,01 dbm.

41,520 WHz 31140 MHz 300.000 kHz iz .07 dBm . 5. 41,540 Wiz 31230 MHz 300.000 kHz iz dBm .
31,140 Mz 20,760 Mtz 300,000 kiz 686390 GHz -64.59 dBm 50,91 d& 1091 d8 -31.230 MHz 20,520 itz 300,000 kiz 6.96381 GHz -64.32 dBm 50,32 dB
-20.760 Mz -11.380 MHz 300.000 kkiz 6.883 58 GHz -50.51 dBm 36,84 dB -16.84 dB -20.820 Mz -11.410 MHz 300.000 kkiz 6.983 55 GHz -50.92 dBm -36.91 dB
11.380 MHz 10,380 MHz 300.000 kHz 6883 66 GHz -50.42 dBm -36.74dB -16.74dB 410 MHz 10410 MHz 300.000 kHz 6.98363 GHz 50.29 dBm 362948
10380 Wbz 11,380 MHe 300.000 k2 6.90634 GHz -50.04 dBm -37.26 dB -17.26 dB 10410 Mk 11410 MHz 300,000 kHz 7.00637 GHz -51.29 dBm 372848
11.380 MHz 20.760 MHz 300.000 kiz 6.906 42 GHx -51.50 dBm -37.82 dB -17.82 dB 11.410 MHz 20.820 MHz 300.000 kiz 7.006 45 GHz -51.49 dBm -37.49 dB
20.760 MHz 31,140 MHz 300.000 kHz 6.92610 GHz -64.09 dBm 504248 104248 20,820 MHz 31.230 MHz 300.000 kHz 7.02619 GHz 66.12 dBm EZAIE )
31.140 Mtz 41520 iz 300,000 kHz 6.92734 GHz -62.21 dBm 4853 dB 8538 31.230 Mz 41640 Mz 300,000 kHz 7.03593 GHz -64.15 dBm -50.14 dB

atoret Aborted
01:33:09 M 04/26/2023 01:37:23 MM 04/26/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR330612C

Plot on Channel 7095MHz

Plot on Channel 7115MHz

RefLevel 2000 dBm  OMfset 1610 08 Maode FFT Ref Level 20,00 dBm  Offset 16.60 0B
Uit Chez Rs _mum PhSS
1048k 10 4BE2%
o o
A — - i ——s
T T T
| |

30 dbm | ! 30 dbm | 1

| ] |
. | / \

A SEAIT 002 RELT < R JBMT_002_REE - -

I / \

e E— — ——— s e ] St — E— E—— — | o rea——
& 7.095 Ghs 001 pis 5 W/ Span 84,96 MHz | |GF7.115GHz 001 pis £ W/ Span 8.0 Mz
2 Result Summary 2 Result Summary
ub Block A Canter 7.09GHz Pask Power 1474 d6m. WBW 300,000 K ub Block A Canter 7.12GHE Pask Power 13,73 46m. WBW 300,000 K

None| None|
42,430 Mtz 31 560 MHz 300.000 khz di 42,000 Wz 31,500 Miz 300.000 khz Z . . .
31860 Mz 21240 MHz 300.000 kHz 7.06318 GHz 23 d 31,500 Mz 21,000 Mz 300.000 kiz 7.08354 GHz -65.65 dBm 51.92 dB 11.92dB
21240 Mtz 11,620 Mz 300000 kiz 7.08334 GHz 52.47 dBm -21.000 Mtz 11,500 Mz 300000 kiz 7.1032 GHz -51.35 dBm 37.62dB 17.62dB
11620 10620 MHz 300.000 k2 7.08343 GHz 51.96 dBm 11,500 ez 10500 MHz 300.000 k2 7.10355 GHz -50.38 dBm .65 dB 16.65 dB
10,620 WHz 11620 M 300,000 ke 7.10657 GHz 52.68 dBm 10,500 Mz 1,500 MHz 300000 kiz 712645 GHz -51.50 dBm 3177 dB 17.77 dB
11620 MHz 21.240 Mtz 300000 kiz 710666 GHz 53.42 dBm 11500 Mz 21.000 Mz 300000 kiz 7.12654 GHz 5216 dBm 42 dB 18.42 dB
21.240 Mz I1860 Midz 300,000 kHz 712682 GHz -66.05 dBm 21.000 MHz 31,500 MHz 300,000 kHz 714646 GHz 65.42 dBm 51.68 dB 11.68 B
31860 Mz 12,480 Mz 300,000 ke 7.12886 GHz -64.23 dBm 31,500 Mtz 42000 MHs 300000 kite 7.14915 GHz -62.74 dBm 01d8 9,01 dB
vod .o

01:41:57 MM 04/26/2023

01:44:52 MM 04/26/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR330612C

EUT Mode :

802.11ax HE40

Plot on Channel 5965MHz

Plot on Channel 6205MHz

&

RefLevel 20,00dBm  Offset 16,1008

- 3

Reflevel 200006m Offct 16058 Mede FFT Mode FFT
e oy ey e | e oo o
10082 Py
o o
30 dm 30 dm -
\ I
. | | - | I
M THIAIT_002_REL O EM CHIMIT_002_REL D"

|
._{.
|

(F5.965 GHz
2 Result Summary
Sub Block A

(F6.205 GHz
2 Result Summary
A

15.98 MHa/

Peak Power 15,56 dbm.

79,520 MHz 300.000 kHz 1 iz .27 di 80,640 MHz 60,480 Mz 300000 kHz iz .83 di
59540 MHz -39.960 Mz 300.000 kHz 5.90529 GHz -66.99 dBm 60480 MHz 40320 Mz 300.000 kHz 614460 GHz -66.68 dBm
-39.960 Mz 20,980 Mz 300.000 kHz 94394 GHz 54,74 dBm -40.320 MHz 21,160 Mz 300.000 kHz 6.18376 GHz 53.79 dBm
20.880 MHz 19.980 MHz 300.000 kHz 5.94410 GHz 54.04 dBm 21.160 MHz 20,160 MHz 300.000 kHz 6.18392 GHz 53.72 dBm
19.580 MHz 20,980 MHz 300,000 kHz 98590 GHz -53.46 dBm 20,160 MHz 21160 MKz 300,000 kHz 22608 GHz 54.34 dBm
20,980 MHz 39,960 MHz 300.000 kHz 5.986 06 GHz 54.37 dBm 21.160 MHz 40,330 MHz 300.000 kHz 6.226 24 GHz 54.88 dBm
39,560 MHz 59,340 Mz 300,000 kHz 6.02486 GHz 66.60 dBm 40,320 MHz 60,480 Mz 300,000 kHz 40 GHz 66.15 dBm
53540 MHz 79.920 Mz 300.000 kHz 6.04439 GHz -64.75 dBm 60480 MHz 80,640 MHz 300.000 kHz 6.26917 GHz -64.42 dBm

16.13 MHa/

Peak Power 14,79 dbm.

02:41:22 MM 04/26/2023

Plot on Channel 6405MHz

03:35:15 MM 04/26/2023

Plot on Channel 6445MHz

&

RefLevel 20,00dBm  Offset 16,7008

Abor

- 3

Reflevel 20,00dBm  Offset 159008 Mode FFT Mode FF1
_um ches Bss Lt Chec Bss
10 dBRIX 10 4BR2%0
o o
30 dBm: 30 dBm:
{ |

E1A “HiAiT_0

i AT 002 REC T,
T

| 6.905 GHz
2 Result Summary
Sub Block A

(G 6.445 GHz
2 Result Summary
A

16.27 MHa/

Peak Power 15,68 dbm.

81,360 MHz 61,020 Miz 300.000 kHz iz .26 di 81,600 MHz 61,200 Miz 300.000 kHz iz .57 di
1020 MHz 40,680 Mz 300000 kHz 633421 GHz -65.94 dBm 61.200 MHz 40,500 Mz 300000 kHz 638402 GHz -65.19 dBm
-20.680 Mz 21,340 Mz 300.000 kHz 6.38358 GHz 56.61 dBm -20.800 Mz 21800 MHz 300.000 kHz 642352 GHz 56.11 dBm
21.340 MHz 20,340 MHz 300.000 kHz 6.38374 GHz 55.68 dBm 21.400 MHz 20400 MHz 300.000 kHz 42368 GHz 55.11 dBm
20340 MHz 21340 MKz 300,000 kHz 6.42626 GHz 55.62 dBm 20,400 MHz 21400 MHz 300,000 kHz 6.46632 GHz 56.24 dBm
21340 MHz 40,680 MHz 300.000 kHz 6.426 42 GHz 56.18 dBm 21.400 MHz 40,500 MHz 300.000 kHz 48542 GHz -64.79 dBm
40,680 MHz 61,020 MHz 300,000 kHz 6.46594 GHz 65.83 dBm 0,800 MHz £1.200 MHz 300,000 kHz 650612 GHz -64.96 dBm
61.020 MHz 81,360 MHz 300000 kHz 6.47905 GHz -64.13 dBm 61200 MHz 81,600 MHz 300000 kHz 6.51828 GHz -64.58 dBm

16.32 MHa/

Peak Power -15.10 dBm.

Span 163.1 MHz

03:50:48 MM 04/26/2023

Plot on Channel 6485MHz

03:55:05 MM 04/26/2023

Plot on Channel 6525MHz

- 3

Reflevel 20,00dBm  Offset 16.40.08

Abor

- 3

RefLevel 20000 Otoct 161008 Mode T Mode 711
Ry e B ey e e e l o
T0aph Loaph
o o
T T T

30 dbn I 30 dbn T

|

\ o l |
R ; i a0 7 -
oo Lo T S TG | (G S G T TS Span 15836 s

2 Result Summary
Sub Block A

2 Result Summary
A

Peak Power -16.21 dbm.

80,640 MHz 60,480 Mz 300000 kHz iz .02 di - 79,630 MHz 59.760 MHz 300000 kHz iz .85 dBm
60480 MHz 40320 Mz 300.000 kHz 6.42490 GHz -65.55 dBm -59.760 MHz 39,840 Mz 300.000 kHz 6.86532 GHz -65.39 dBm
-40.320 MHz 21160 MHz 300.000 kHz 6.46376 GHz 55.74 dBm -39.840 Mz -20.920 Mz 300.000 kHz 50400 GHz 48 dBy

21.160 MHz 20,160 MHz 300.000 kHz 6.46392 GHz 55.01 dBm 20.820 MHz 19.920 MHz 300.000 kHz 6.50416 GHz 53.34 dBm
20,160 MHz 21160 MKz 300,000 kHz 50608 GHz 55.17 dBm 19.920 MHz 20,920 MHz 300,000 kHz 54584 GHz 04 dBm
21.160 MHz 40,330 MHz 300.000 kHz 6.506 24 GHz 56.43 dBm 20,920 MHz 39,540 MHz 300.000 kHz 6.546 00 GHz 54.49 dBm
40320 MHz 60,480 MHz 300.000 kHz 54535 GHz 67.22 dBm 39840 MHz 59.760 MHz 300.000 kHz 6.58453 GHz 6661 dBm
60480 MHz 80,640 MHz 300.000 kHz 656331 GHz -65.39 dBm 53.760 Mtz 79680 Mz 300.000 kHz 658519 GHz -65.14 dBm

Peak Power 15,57 dbm.

21 MM 08/26/2023

153 KM 04/26/2023

Abor
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ssamanas. FCC RADIO TEST REPORT Report No. : FR330612C

Plot on Channel 6565MHz Plot on Channel 6685MHz

& &

Reflevel 20,00dBm  Offset 16.40.08 Mode FFT Reflevel 20,00dBm  Offset 162008 Mode FFT

ke
10 qpfeam
o o
[ T |
30 dBim . 1h 30 dBim .
| | |
0 EMIT RELTT ,‘ L. Jf
L /
R o i~ . 1 st -4 — — e
[ [T T e pon 1 W | (P3G [T T pon 161,76 Wz

2 Result Summary 2 Result Summary
Peak Power 14,41 dbm.

Peak Power 15,71 dbm.

80,640 MHz 60,480 Mz 300000 kHz iz .57 dBm . X 60,660 Mz 300000 kHz iz .49 dBm .

60480 MHz 40320 Mz 300.000 kHz 650475 GHz -67.14 dBm 5273dB 128248 40440 Mbz 300,000 kHz 662442 GHz -66.63 dBm 50,92 dB
-40.320 MHz 21160 MHz 300.000 kHz 6.54376 GHz 5284 dBm -3843 dB <1843 dB 21220 Mz 300.000 kHz 6.66370 GHz +56.06 dBm -40.35 dB
21.160 MHz 20,160 MHz 300.000 kHz 6.54392 GHz 53.12dBm 387148 -18.71dB 20220 MHz 300.000 kHz 6.66386 GHz -55.01 dBm -35.30d8
20.160 MHz 21160 MKz 300,000 kHz 6.58508 GHz -53.02 dBm 3951 dB 1951 dB 21220 MKz 300,000 kHz 6.70614 GHz +55.06 dBm -39.35d8
21.160 MHz 40,330 MHz 300.000 kHz 6.586 24 GHz -54.89 dBm -40.48 dB -20.48 dB 40,440 MHz 300.000 kHz 6.706 30 GHz -55.72 dBm -40.00 dB
40320 MHz 60,480 MHz 300.000 kHz 662540 GHz 66.55 dBm 5114 dB BFALY ) 60,660 MHz 300.000 kHz 674543 GH:z 66.26 dBm 5055 dB
60480 MHz 80,640 MHz 300.000 kHz 663368 GHz -64.54 dBm 50.13dB 10138 60,660 MHz 80680 M 300.000 kHz 675585 GHz -64.48 dBm 48

Avorted

atoret

04:36:29 MM 04/26/2023 139 M 04/26/2023

Plot on Channel 6845MHz Plot on Channel 6885MHz

& &

Reflevel 20,00dBm  Offset 162008 Mode FFT Reflevel 20,00dBm  Offset 169008 Mode FFT

e R e e
10 qpfeam
o o
30d8m i L 30d8m H it
| 1 | |
- | P |
8 ey o7 e Y R 7
[EFTHEN T o0 Wl pon 16031 s | |GG E5 G [T T e pon 161,28 s
IRasult Summay I Rasult Summay

Peak Power -15.20 dbm. Center 6.68 Gz Peak Power -15.18 dbm.

50,160 MHz 60,120 MHz 300000 kHz iz .09 dBm . . 80,640 MHz 60,480 Mz 300000 kHz iz .34 dBm .

60,120 MHz 40,080 Mz 300.000 kHz 6.78496 GHz -65.97 dBm 50.77dB 1077 d8 60480 MHz 40320 Mtz 300.000 kHz 6.82460 GHz -65.05 dBm -49.87 dB
-20.080 Mz -21.040 Mz 300.000 kHz 6.82388 GHz +54.35 dBm -39.15 dB <1915 dB 0 MHz 21160 MHz 300.000 kHz 6.86376 GHz +55.00 dBm -39.82 dB
21.040 MHz 20,040 MHz 300.000 kHz 6.82404 GHz 52.34 dBm 370448 171448 160 MHz 20,160 MHz 300.000 kHz 6.86392 GHz 53.51 dBm -3833dB
20,040 MKz 21.040 MHz 300,000 kHz 6.86596 GHz -54.02 dBm -38.82 dB -18.82 dB 20,160 MHz 21160 MKz 300,000 kHz 6.906 08 GHz -54.09 dBm -38.91 dB
21.040 MHz 40,080 MHz 300.000 kHz 6.86612 GHz 54,59 dBm -39.39 dB <1939 dB 21.160 MHz 40,330 MHz 300.000 kHz 6.906 24 GHz -54.83 dBm -39.65 dB
40.080 MHz 60,120 MHz 300.000 kHz 6.90504 GHz 64.94 dBm 4574 dB 574d8 40320 MHz 60,480 MHz 300.000 kHz 6.94510 GHz 63.79 dBm 4861 dB

di -46.89 d

60.120 Mtz 80160 Mz 300,000 kHz 6.907 46 GHz -63.26 dBm 4807 dB -8.07dB 60,480 Mt 80.640 Mz 300,000 ks 695473 GHz -62.07 dBm
atoret s

Avorted

04:43:45 MM 04/26/2023 L KM 04/26/2023

Plot on Channel 6925MHz Plot on Channel 7005MHz

& &

Reflevel 20,00dBm  Offset 159008 Mode FFT Reflevel 20,00dBm  Offset 16,0008 Mode FFT

PhSS Uit Che PhSS
1048k
o o
I [ |
20 dbar L 20 dbar a
|
! | - |
£ i ay ] FAh T 007 RECT
\ Vi
aiput NI SN I - s " S B -
F6.835 6H 1066 pis 5,98 Wi/ Span 158,84 MHz | | CF 7.005 G 1078 pis 6.18 MHi/ pan 161.76 Mz
2 Result Summary 2 Result Summary
Paak Power 1441 d6m. Pask Power 15,25 46m.

79.920 MHz 59.940 MHz 300.000 kz iz .88 dBm X -9, £0.660 MHz 300.000 kz iz .08 dBm g

50,540 Mz -39.960 MHz 300000 k2 6.86514 GHz -65.54 dBm 51138 -11.13dB 40440 MHz 300000 k2 694242 GHz -64.80 dBm 495508

-39.960 Mtz -20.980 MHz 300000 kiz 6.90394 GHz -53.74 dBm 333348 133348 21220 MHz 300000 kiz 6.98370 GHz -53.21 dBm 379748

20,580 MH: 15,980 MHz 300.000 k2 6.90410 GHz -51.98 dBm 3757dB -17.57dB 20220 1Hz 300.000 k2 6.3 86 GHz -53.91 dBm 3866dB

19,580 WHz 20,980 Mz 300,000 ke 6.94590 GHz -53.71 dBm 39.30dB 21220 ke 300000 kiz 7.02614 GHz -54.60 dBm -39.36dB

20.550 Mtz 39,960 MHz 300000 kiz 6.945.06 GHz -54.73 dBm 403248 10,440 Mtz 300000 kiz 7.02630 GHz -55.27 dBm 40.02d8

39.560 Mz 59,340 Mitz 300,000 kHz 6.98486 GHz -64.69 dBm 5027 d8 60,660 MHz 300,000 kHz 7.06558 GHz 66.48 dBm 51.24d8

50.940 Mz 79,920 Mz 300,000 ke 699924 GHz -62.86 dBm 28 60.660 Mtz 80,580 MHs 300000 kite 7.08369 GHz -64.45 Bm 4921 d

Avorted Avorted

04:53:02 MM 04/26/2023 115 M 04/26/2023
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SPORTON LAB.

Plot on Channel 7085MHz

Reflevel 20,00dBm  Offset 16,3008 Mode FFT

Loaph
o
30 dbm I I
| |
o / |
i i sz o 7
i / \
[EEH T T3 WHaT Spon 16032 Wz
2 Result Summary
Sub Blodk A Center 7.08 GHz Peak Power -15.66 dBm REW  300.000 kHz
None
80,160 MHz 60,120 MHz 300,000 kHz L 2 .30 dBm X X
60,120 MHz 40,080 MHz 300.000 kHz 7.02496 GHz -65.71 dBm -50.05 dB -10.05 dB
-20.080 Mz -21.040 Mz 300.000 kHz 7.063 88 GHz +53.28 dBm -37.62 dB <1762 dB
21.040 MHz 20,040 Mz 300.000 kHz 7.06404 GHz 5224 dBm -3658 dB <1658 dB
20,040 MHz 21.040 MHz 300.000 kHz 7.10596 GHz -53.38 dBm -37.72 dB -17.72 dB
21.040 MHz 40,080 MHz 300.000 kHz 7.10612 GHz -53.94 dBm -38.28 dB -18.28 dB
40.080 MHz 60,120 Mz 300.000 kHz 714504 GHz 65.70 dBm 50.04 dB -10.04 dB
60.120 MHz 80.160 MHz 300.000 kHz 7.15167 GHz -63.97 dBm -48.31 dB -831dB
ot +HH

05:00:15 AM 04/26/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR330612C

EUT Mode : 802.11ax HES80

Plot on Channel 5985MHz

Reflevel 20,00dBm  Offset 159008 Mode FFT

®
|

Plot on Channel 6225MHz

- 3

Reflevel 20,00dBm  Offset 157008 Mode FFT

2 Result Summary
Sub Block A

Peak Power 11,50 dbm.

_.m Cnee RS Ut Cnee RS
10 dBRZ 10 4BE2%
o, o,
30 dbm 30 dbm
| | | |
i \ T I
_RELD, - - EM M- 002_REL - -
/ . N
5,985 6 1001 pis 335 Wi/ Spon 33504 WAz | |GF6.225 6Hz 1001 pis 33.02 W/ Span 330.24 WAz

167.520 MHz 125.640 Mz 1,000 MHz 3 iz .10 dBm E 165.120 MHz 123,820 Mz 1,000 MHz iz dBm -
125,640 MHz 83760 MHz 1.000 Mz 5.85953 GHz -62.69 dBm 123840 MHz 82560 MHz 1.000 Mz 610133 GHz -61.87 dBm

£3.760 MHz -42.880 MHz 1.000 MHz 5.94195 GHz +53.73 dBm 82560 MHz -42.280 MHz 1.000 MHz 6.18255 GHz 5213 dBm

42880 MHz 41.880 MHz 1.000 MHz 94237 GHz 52.20 dBm 42,280 MHz 41.280 MHz 1.000 MHz 6.18289 GH: 52.13 dBm

#1880 MHz 42880 MHz 1.000 MHz 6.02763 GHz 51.58 dBm #1280 MHz 42.280 MKz 1.000 MHz 6.26711 GH: 50.74 dBm

42 850 MHz 83760 MHz 1.000 MHz 6.02805 GHz 52.00 dBm 42 250 MHz 82560 MHz 1.000 MHz 6.267 45 GHz 51.58 dBm

B3.760 MHz 125,640 MHz 1.000 MHz 6.11047 GHz 1.75 dBm B2560 MHZ 123840 MHz 1.000 MHz 34867 GH. 61.44 dBm

125640 MHz 167.520 MHz 1.000 MHz 613661 GHz -60.55 dBm 123840 MHz 165.120 MHz 1.000 MHz 6.35990 GHz -60.00 dBm

2 Result Summary
A

Peak Power -12.76 dbm.

49 MM 08/26/2023

Plot on Channel 6385MHz

RefLevel 20,00dBm  Offset 16,1008 Mode FFT

_um ches Bss
F200

®
|

Abor

05:12:53 MM 04/26/2023

Plot on Channel 6465MHz

- 3

Reflevel 20,00dBm  Offset 16,3008 Mode FFT

Lt Chec Bss

0 1040k
o o

|. T T
30 dBar - Tt 30 dBar ! —t

EM AMIT_002_REL / !

EM UMIT 503 BE

(F6.385 GHz 326 MH/

2 Result Summary
Sub Block A

Peak Power -12.50 dbm.

Span 336.0 MHz

168,000 MHz 126,000 Mz 1,000 MHz iz .74 di -1 124,200 Mz iz .20 di
126000 MHz 84,000 MHz 1.000 Mz 6.25984 GHz -60.83 dBm -853dB 124200 MHz -82.800 MHz 1.000 Mz 634097 GHz -60.55 dBm
£4.000 MHz -43.000 MHz 1.000 MHz 6.30117 GHz -60.59 dBm -20.10 dB £2.800 MHz -2.400 MHz 1.000 MHz 6.38237 GHz -60.25 dBm
43,000 MHz 42.000 MHz 1.000 MHz 6.34225 GHz 53.12 dBm -2062dB 42,400 MHz 41.400 MHz 1.000 MHz 77 GHz 52.34 dBm
42000 MHz 43.000 MKz 1.000 MHz 6.42775 GHz 53.74 dBm -21.24 dB 41,400 MHz 42400 MHz 1.000 MHz 23 GHz 52.59 dBm
43,000 MHz 84000 MHz 1.000 MHz 83 GHz -60.47 dBm -19.97 dB 42,400 MHz 82 800 MHz 1.000 MHz 6.50757 GHz 53.36 dBm
B4.000 MHZ 126.000 MHz 1.000 MHz 651083 GHz 60.26 dBm -1.76d8 BLB00 MHZ 124.200 MHz 1.000 MHz 6.58903 GHz -61.80 dBm
126000 MHz 168.000 Mz 1.000 MHz 654813 GHz -60.59 dBm 81048 124200 MHz 165.600 Mtz 1.000 MHz 661520 GHz -60.07 dBm

| 6.965 GHz 33.12 MHa/

2 Result Summary
A

Span 331.1 MHz

Peak Power -13.63 dbm.

05:16:46 MM 04/26/2023

Plot on Channel 6545MHz

®
|

Abor

Plot on Channel 6625MHz

- 3

Reflevel 20,00dBm  Offset 16,3008

Reflevel 20006 Obsct 163008 Mode fF1 Mode FFT
I — o -
Py Py
o o
f — .
30 dm . [ 30 dm - [
| | | |
om0 ks w w B I |
7 \
[T 001 pis 3278 WA/ Span 32736 WAz | |CF6.605 GHx 001 pis 3278 WA/ Span 327,36 WAz
2 Result Summary 2 Result Summary
CubBlok A Peak Powar -13.66 dbm. I Peak Powar 1181 dbm.
163,680 MHz 122.760 MHz 1.000 MHz iz .08 di E 163,680 MHz 122.760 MHz 1.000 MHz iz .13 d =
122760 MHz 81,840 Wtz 1,000 Wiz 642240 GHz -60.50 dBm 122760 MiHz 81,840 bz 1,000 bz 650240 GHz 6222 dBm
5140 Mz 41920 Wt 1.000 MKz 6.50292 GHz 50.73 dBm 40 Mtz 41920 Wt 1.000 MKz 6.58292 GHz 50.16 dBm
41920 Mz 40920 Wz 1,000 Mz 50325 GHz 51.02 dBm 41920 Mz 40920 Wz 1,000 Mz 6.58325 GHz -29.21 dBm
10920 Mz 41520 Wz 1.000 MKz 6.586 75 GHz 50.55 dBm 10920 Mz 41520 Wz 1.000 MKz 56575 GHz 50.35 dBm
41920 Mtz 51,800 Mz 1.000 MiHe 6.587 08 GHz 5187 dBm 41920 Mtz 51,800 Mz 1.000 MiHe 666708 GHz 51.06 dBrm
B1.840 Miz 122760 Mtz 1.000 Mbz 66760 GHz 1.38 dBm B1.840 Miz 122760 Mtz 1.000 MHz 6.74760 GHz 61.22 dBm
122,760 Mz 163,680 btz 1,000 Wiz 6.70524 GHz 59.83 dBm 122,360 Witz 163.680 MHz 1,000 Mz 677935 GHz 59.70 dBm
Ao
05:27:49 A 08/26/2023 05:30:53 A 08/26/2023
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Plot on Channel 6705MHz Plot on Channel 6785MHz

& &

Reflevel 20,00dBm  Offset 16,3008 Mode FFT RefLevel 20,00 B OMset 16,4038 Mode FF1

RS Lt Cnes RS

30 dBm: T 30 dBm: H— T

£, AIMIT_002_REL

EM AT 000_REL Q.

|CF 5.705 GHz 1001 pis 32.93 MHa/ pan 325,78 MHz | |CF 6.785 GHz 1001 pis 32.93 MHa/ Span 325,28 MHz
2 Result Summary 2 Result Summary
Peak Power -12.69 dbm.

Peak Power -11.67 dbm.

164540 MHz 123.480 MHz 1.000 MHz iz dBm . -1, 164540 MHz 123.480 MHz 1.000 MHz iz .

123,480 Mz 1.000 Mz 6.58168 GHz -61.69 dBm -49.00 dB -9.00d8 123460 MHz 1.000 Mz 6.66168 GHz 49,59 dB
82.320 MHz 1.000 MHz 6.66268 GHz -51.76 dBm -39.07 dB -19.07 dB 82.320 MHz 1.000 MHz 6.74268 GHz -38.42d8
42160 MHz 1.000 MHz 6.66301 GHz -50.95 dBm -38.26dB -18.26 dB 42160 MHz 1.000 MHz 6.74301 GHz 382348
41160 MHz 1,000 MHz 6.74699 GHz -51.08 dBm 3839dB 1839 dB 41160 MHz 1,000 MHz 6.82693 GHz 38.09dB
42,160 MHz 1.000 MHz. 6.74732 GHz -51.36 dBm -38.68 dB -18.68 dB 42,160 MHz 1.000 MHz. 6.82732 GHz -38.66 di
B2320 MHz 123,480 MHz 1.000 MHz 6.8283) GHz -60.40 dBm 41T dB -171dB B2320 MHz 123,480 MHz 1.000 MHz 6.90832 GHz A785d8
123,480 MHz 164640 Mtz 1.000 Mz 6.85696 GHz -59.05 dBm 46,36 dB 6368 123,480 MHz 164640 Mtz 1.000 Mz 693071 GHz 42

atoret Aborted

16 M 08/26/2023 05:36:57 M 04/26/2023

Plot on Channel 6865MHz Plot on Channel 6945MHz

& &

Reflevel 20,00dBm  Offset 16,3008 Mode FFT RefLevel 20,00 B OMset 16,3008 Mode FF1
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Plot on Channel 6985MHz
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3.5 Contention Based Protocol

3.5.1Limit of Contention Based Protocol

<FCC 14-30 CFR 15.407>

(d)(6) Indoor access points, subordinate devices and client devices operating in the 5.925-7.125
GHz band must employ a contention-based protocol.

FCC KDB 987594 D02 U-NIl 6GHz EMC Measurement vO1

Unlicensed low-power indoor devices must detect co-channel radio frequency power that is at
least -62 dBm or lower. Upon detection of energy in the band, unlicensed low power indoor
devices must vacate the channel and stay off the channel as long as detected radio frequency
power is equal to or greater than the threshold (-62 dBm). The -62 dBm (or lower) threshold is
referenced to a 0 dBi antenna gain. To ensure incumbent operations are reliably detected in the
band, low power indoor devices must detect RF energy throughout their intended operating
channel. For example, an 802.11 device that plans to transmit a 40 MHz- wide signal (on a
primary 20 MHz channel and a secondary 20 MHz channel) must detect energy throughout the
entire 40 MHz channel. Additionally, low-power indoor devices must detect co-channel energy
with 90% or greater certainty.

Table 1. Criteria to determine number of times detection threshold test may be performed

Placement of Incumbent

If Number of Tests . .
Transmission
Tune incumbent and EUT
BWiyr < BW,, Once fneumbe
transmissions (f; = f5)
Incumbent transmission is
BW, e < BWeyr < 2BW),, Once

contaied within BWgy7
Incumbent transmission is
located as closely as
Twice. Incumbent transmission | possible to the lower edge
is contained within BWgyr and upper edge,
respectively, of the EUT
channel
Incumbent transmission is
located as closely as
possible to the lower edge
of the EUT channel, in the
middle of EUT channel,
and as closely as possible
to the upper edge of the
EUT channel

ZBVVITN: < BWEUT < 4BM/[11€

BWgyr > 4BW),, Three times

where:
BWEUT: Transmission bandwidth of EUT signal
BW nc: Transmission bandwidth of the simulated incumbent signal (10 MHz wide AWGN signal)

fcl: Center frequency of EUT transmission

fc2: Center frequency of simulated incumbent signal
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EUT Signal
Incumbent Signal - {—]
a >
fe2 fer Frequency
EUT Signal

Figure 1. Two possible scenarios where a) center frequency of EUT transmission falls within

\

Incumbent Signal _ {—]
b

fex fer Frequency

incumbent's bandwidth, or b) outside of it

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

The testing follows FCC KDB 987594 D02 U-NIl 6GHz EMC Measurement vO1.
Section |) Contention Based Protocol
Conducted method Step-by-Step Procedure, Conducted Setup

1. Configure the EUT to transmit with a constant duty cycle.

2. Setthe operating parameters of the EUT including power level, operating frequency, modulation
and bandwidth.

3. Set the signal analyzer center frequency to the nominal EUT channel center frequency. The
span range of the signal analyzer shall be between two times and five times the OBW of the
EUT.

4.  Connect the output port of the EUT to the signal analyzer 2, as shown in test setup Figure 2.
Ensure that the attenuator 2 provides enough attenuation to not overload the signal analyzer 2
receiver.

5. Monitoring the signal analyzer 2, verify the EUT is operating and transmitting with the
parameters set at step two.

6. Using an AWGN signal source, generate (but do not transmit, i.e., RF OFF) a 10 MHz-wide
AWGN signal. Use Table 1 to determine the center frequency of the 10 MHz AWGN signal
relative to the EUT’s channel bandwidth and center frequency.

7. Set the AWGN signal power to an extremely low level (more than 20 dB below the -62 dBm
threshold). Connect the AWGN signal source, via a 3-dB splitter, to the signal analyzer 1 and the
EUT as shown in test setup Figure 2.

8.  Transmit the AWGN signal (RF ON) and verify its characteristics on the signal analyzer 1.
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10.

11.

12.

Monitor the signal analyzer 2 to verify if the AWGN signal has been detected and the EUT has
ceased transmission. If the EUT continues to transmit, then incrementally increase the AWGN
signal power level until the EUT stops transmitting.

(Including all losses in the RF paths) Determine and record the AWGN signal power level (at the
EUT’s antenna port) at which the EUT ceased transmission. Repeat the procedure at least 10
times to verify the EUT can detect an AWGN signal with 90% (or better) level of certainty.

Refer to Table 1 to determine number of times the detection threshold testing needs to be
repeated. If testing is required more than once, then go back to step 5, choose a different center
frequency for the AWGN signal and repeat the process.

For the contention-based protocol test where only one channel in each supported sub-band
needs to be tested. The narrowest and widest bandwidth in each channel shall be measured
EUT was driven in MIMO mode, the interferer level was injected to both chains to monitor the
performance, while the interferer level is determined according the lowest antenna gain among
both antennas (i.e, lower interferer level).

3.5.4Test Setup

Conducted Setup

© ] 4 * RF In
AR
AWGN Signal Source +—0— Al ﬂ+ -3dB

™

Ty Ve =~
RF In Trig. Out Trig. In
] Signal Analyzer 1 —— Signal Analyzer 2

Atten. 1 -

™ I ™

g - ~ Atten. 2

( \ o
EUT e o/Wia
Port1 Port 2 ‘
\ J

Figure 2. Contention-based protocol test setup, conducted method Step-by-Step Procedure,
Conducted Setup

3.5.5Support Unit used in test configuration and system

Instrument Brand Name Model No. Characteristics

Notebook Acer N15C1 LAN

3.5.6 Minimum Antenna gain for Contention Based Protocol Test

<UNII-5>: 0.53 dBi
<UNII-6>: 0.53 dBi
<UNII-7>: 1.38 dBi
<UNII-8>: 1.38 dBi

CBP Antenna Gain

Note: The CBP antenna gain is considering the minimum gain from closed mode as worse case.
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3.5.7Test Summary of Contention Based Protocol Test

: ) o Temperature : 21.9~23.9°C
Test Engineer : Rebecca Li and Kai Liao - —
Relative Humidity : [45.5~55.5%
Injected : Regulated .
Channel Channel | Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -69.39 7.39
-68.86
Result: Stop Transmission
<90 -62 -74.39 12.39
6135 20 6135 -73.86
Result: Minimal Operation
0 -62 -75.39 13.39
-74.86
Result: Normal Operation
100 -62 -68.38 6.38
-67.85
Result: Stop Transmission
<90 -62 -82.38 20.38
6110 -81.85
Result: Minimal Operation
0 -62 -83.38 21.38
-82.85
UNII Result: Normal Operation
Band 5 100 -62 -62.38 0.38
-61.85
Result: Stop Transmission
<90 -62 -66.38 4.38
6185 160 6185 -65.85
Result: Minimal Operation
0 -62 -67.38 5.38
-66.85
Result: Normal Operation
100 -62 -68.56 6.56
-68.03
Result: Stop Transmission
<90 -62 -73.56 -11.56
6260 -73.03
Result: Minimal Operation
0 -62 -74.56 -12.56
-74.03
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (0.53 dBi).
Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Injected : Regulated :
Channel Channel | Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -68.39 6.39
-67.86 —
Result: Stop Transmission
<90 -62 -74.39 12.39
6455 20 6455 -73.86
Result: Minimal Operation
0 -62 -75.39 13.39
-74.86
Result: Normal Operation
100 -62 -66.41 441
-65.88
Result: Stop Transmission
<90 -62 -88.41 26.41
6430 -87.88
Result: Minimal Operation
0 -62 -89.41 27.41
-88.88
UNII Result: Normal Operation
Band 6 100 -62 -63.76 1.76
-63.23
Result: Stop Transmission
<90 -62 -66.76 4.76
6505 160 6505 -66.23
Result: Minimal Operation
0 -62 -67.76 5.76
-67.23
Result: Normal Operation
100 -62 -67.55 5.55
-67.02
Result: Stop Transmission
<90 -62 -72.55 10.55
6580 -72.02
Result: Minimal Operation
0 -62 -73.55 11.55
-73.02
Result: Normal Operation
Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (0.53 dBi).
Note 2: The antenna gain has included the path loss between RF connector and antenna.
Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Injected : Regulated :
Channel Channel | Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -71.17 9.17
-69.79 —
Result: Stop Transmission
<90 -62 -76.17 14.17
6695 20 6695 -74.79
Result: Minimal Operation
0 -62 -77.17 15.17
-75.79
Result: Normal Operation
100 -62 -70.31 8.31
-68.93
Result: Stop Transmission
<90 -62 -85.31 23.31
6590 -83.93
Result: Minimal Operation
0 -62 -86.31 24.31
-84.93
UNII Result: Normal Operation
Band 7 100 -62 -63.74 1.74
-62.36
Result: Stop Transmission
<90 -62 -68.74 6.74
6665 160 6665 -67.36
Result: Minimal Operation
0 -62 -69.74 7.74
-68.36
Result: Normal Operation
100 -62 -65.69 3.69
-64.31
Result: Stop Transmission
<90 -62 -73.69 11.69
6740 -72.31
Result: Minimal Operation
0 -62 -74.69 12.69
-73.31
Result: Normal Operation
Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (1.38 dBi).
Note 2: The antenna gain has included the path loss between RF connector and antenna.
Note 3: Margin = Regulated Threshold level - Adjusted Power.
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Injected : Regulated :
Channel Channel | Incumbent Detection Adjusted
AWGN Threshold Margin
Band Freq. BW freq. Rate Power
Level level (dB)
(MHz) (MHz) (MHz) (%) (dBm)
(dBm) (dBm)
100 -62 -68.87 6.87
-67.49
Result: Stop Transmission
<90 -62 -76.87 14.87
7015 20 7015 -75.49
Result: Minimal Operation
0 -62 -77.87 15.87
-76.49
Result: Normal Operation
100 -62 -68.30 6.30
-66.92
Result: Stop Transmission
<90 -62 -84.30 22.30
6910 -82.92
Result: Minimal Operation
0 -62 -85.30 23.30
-83.92
UNII Result: Normal Operation
Band 8 100 -62 -62.45 0.45
-61.07
Result: Stop Transmission
<90 -62 -68.45 6.45
6985 160 6985 -67.07
Result: Minimal Operation
0 -62 -69.45 7.45
-68.07
Result: Normal Operation
100 -62 -64.38 2.38
-63.00
Result: Stop Transmission
<90 -62 -74.38 12.38
7060 -73.00
Result: Minimal Operation
0 -62 -75.38 13.38
-74.00
Result: Normal Operation

Note 1: Adjusted Power = Injected AWGN Level - minimum antenna gain (1.38 dBi).

Note 2: The antenna gain has included the path loss between RF connector and antenna.

Note 3: Margin = Regulated Threshold level - Adjusted Power.
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3.5.8 Test Plots of Contention Based Protocol Test

Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE20) / 6135MHz 802.11ax (HE20) / CH37

Threshold Level (TL) = -68.86dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6135(BW20), SG-6135
Interference (11~12), Start At (11): 2 Second.
1on 1 12

T e i

Span 20.0 MHz
Span 20,0 Mk et bt et o Pttt AN b gt A i ks

Time (Sed)

802.11ax (HE20) / 6135MHz 802.11ax (HE20) / CH37
Threshold Level (TL) = -69.86dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6135(BW20), SG-6135(-1)

Interference (11~12), Start At (11): 2 Second.

1 12

20-
30-
s0-
s0-

-60- J
AL A bt b i St ooy Sl g sy s b oA Ay i 2o out e b A AN

Time (Sed)

TEL : 886-3-327-0868 Page Number : 201 of 228
FAX : 886-3-327-0855 Issue Date : May 19, 2023
Report Template No.: BU5-FR15EWL AC MA Version 1.0.0 Report Version : 03




samonias. FCC RADIO TEST REPORT Report No. : FR330612C

Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE160) / 6110MHz (Lower edge) 802.11ax (HE160) / CH47 (Lower edge)

Threshold Level (TL) = -67.85dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6110

Interference (11~12), Start At (11): 2 Second.
10-

10+ Pt Jbapan
Time (Sec)
802.11ax (HE160) / 6110MHz (Lower edge) 802.11ax (HE160) / CH47 (Lower edge)
Threshold Level (TL) = -68.85dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6110(-1)

Interference (11~12), Start At (11): 2 Second.
10-

o

20—

"

30—

_40-

50—

Time (Sed)
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samonias. FCC RADIO TEST REPORT Report No. : FR330612C

Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE160) / 6185MHz (Middle) 802.11ax (HE160) / CH47 (Middle)

Threshold Level (TL) = -61.85dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6185

Interference (11~12), Start At (11): 2 Second.
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802.11ax (HE160) / 6185MHz (Middle) 802.11ax (HE160) / CH47 (Middle)
Threshold Level (TL) = -62.85dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6185(-1)

Interference (11~12), Start At (11): 2 Second.
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=
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samonias. FCC RADIO TEST REPORT Report No. : FR330612C

Contention Based Protocol Result Plots on U-NII 5 (AWGN Interference)

802.11ax (HE160) / 6260MHz (Upper edge) 802.11ax (HE160) / CH47 (Upper edge)

Threshold Level (TL) = -68.03dBm Test result is pass due to no transmission occur.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6260

Interference (11~12), Start At (11): 2 Second.
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802.11ax (HE160) / 6260MHz (Upper edge) 802.11ax (HE160) / CH47 (Upper edge)
Threshold Level (TL) = -69.03dBm Transmit when the interferer is 1dB lower.

Contention Based Protocol - UNII 5, EUT-6185(BW160), SG-6260(-1)

Interference (11~12), Start At (11): 2 Second.
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR330612C

Contention Based Protocol Result Plots on U-NII 6 (AWGN Interference)

802.11ax (HE20) / 6455MHz
Threshold Level (TL) = -67.86dBm

802.11ax (HE20) / CH101

Test result is pass due to no transmission occur.
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Span 20.0 MHz

Contention Based Protocol - UNII 6, EUT-6455(BW20), SG-6455

Interference (11~12), Start At (11): 2 Second.
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802.11ax (HE20) / 6455MHz
Threshold Level (TL) = -68.86dBm

802.11ax (HE20) / CH101

Transmit when the interferer is 1dB lower.
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Contention Based Protocol - UNII 6, EUT-6455(BW20), SG-6455(-1)

Interference (11~12), Start At (11): 2 Second.
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